INTEGRATED WASTEWATER
AND SEPTAGE MANAGEMENT

DESIGN MODULE

PART A: PRESENTATION SLIDES

. r'v.'"
AiA
SERVICES
FOUNDATION

National Institute of Urhan Affairs .
Alliance










TITLE

Integrated Wastewater and Septage Management — Design Module (Part A: Presentation Slides)

PUBLISHER

National Institute of Urban Affairs, New Delhi

RESEARCH PROJECT
Sanitation Capacity building Platform (SCBP)

GRAPHIC DESIGN
Deep Pahwa, Devender Singh Rawat, Bhavnesh Bhanot, Preeti Shukla

Copyrights © NIUA (2021)
Year of publishing: 2021

CONTENT

The module has been developed with the collaborative effort of NFSSMA partner organisations under Training Mod-
ule Review Committee (TMRC) anchored by NIUA

[...]
solids loadings are three main criteria for design of STP.

Wastewater Treatment Mechanisms

® Fjltration
Physical Processes ® Sedimentation
® Floatation
Biolomical B ® Anaerobic
iological Processes e Acrobic

Chlorination/Ozonation

Chemical Processes :
Flocculation

® Ultraviolet disinfection

Photolytic Processes Sl

Wastewater treatment mechanisms are of different types: Physical, Biological, Chemical and
Photolytic. Physical processes are based on the physical characteristic of the wastewater
constituents. Mainly it’s the specific gravity of the constituent which assists the separation from
the water. Biological processes rely on the microorganisms to carry out digestion of the organic
matter in anaerobic or aerobic conditions. Biological processes are the main heart and soul of
any wastewater treatment plant. Chemical processes rely on the use of chemicals either to treat
the water (e.g., Ozonation- to kill pathogens) or to assist the physical or biological processes (e.g.,
Alum or ferric chloride to coagulate the sludge). Photolytic processes rely on the photon in the
light to treat the wastewater directly (e.g., UV to kill pathogens) or indirectly (e.g., Photosynthesis
help to uptake the nutrients from the wastewater in case of constructed wetlands).

Wastewater Treatment Stages

Primary treatment Secondary Tertiary treatment
(Physical process) treatment (Chemical/ Photolytic
process)

(Biological process)

Removal of solids Removal of organic Removal of

(TSS) content (BOD, pathogens
COD, nutrients) (coliforms, MPN)

e Primary clarifier

s Septic tank * Anaerobic e Chlorination

e Imhoff tank process e Ozonation

* Biogas settler " ;ltz\erolljt\ctlprocess e Ultraviolet

e Facultative
process

Part A: Presentation Slides 115



A waste treatment facility consists of different treatment stages combining different treatment
processes. In case of wastewater treatment plant, after the preliminary treatment i.e., screening;
the wastewater undergoes treatment in primary stage. In primary stage, the physical treatment
processes are used to remove the easily settleable solids usually known as grit. The units which
provide primary treatment are listed in the slide above. In secondary stage, biological treatment
processes remove the BOD and COD using the digestion process carried out by anaerobic and
aerobic microorganisms. In the tertiary stage, chemical or photolytic treatment process is used to
disinfect the wastewater. It includes the chlorination, ozonation and ultraviolet based disinfection
systems.

Characteristics of Wastewater

* Organic loading plays a very important role in functioning of the secondary stage.

* In case of I&D projects having surface drains or combined sewers,
* Organic load of dry weather and wet weather will vary significantly

¢ The organic loading decreases due to dilution
 Lower organic loading affects the F/M ratio in the secondary reactor.

* There parameters need to be monitored for ensuring optimal efficiency of treatment.

The input design criteria of organic loading, solids loading and volumetric loading can vary
significantly in the case of I&D projects consisting of surface drains and combined sewers.
Variation in the volumetric loading can be normalized using sump and pumping station; however,
normalizing variation in organic and solids loading is difficult.

The organic load of the wastewater determines the population of bacteria and the presence of
oxygen required to degrade the organic material. This is denoted by F/M (Food to Microorganism)
ratio. This ratio needs to be maintained in a certain range for maintaining the efficiency of the
plant. When the F/M ratio is not maintained, the efficiency of the treatment reduces and the STP
is unable to produce the treated water as per the discharge standards.

116 Integrated Wastewater and Septage Management — Design Module



Wastewater Treatment Chain

Preliminary and Primary
Treatment Units
(Physical process)

Secondary treatment
Units

(Biological process)

Tertiary treatment Units
(Chemical/ Photolytic
process)

Screens | Grit Chamber Non-mechanised Units

P & ,a"
iz e SR =L L;!! =]
e

=
Settler | Primary Clarifier

Meachanised Units \Chlorination | Ozonation | UV

A waste treatment facility consists of different treatment stages combining different treatment
processes. In case of wastewater treatment plant, after the preliminary treatment i.e., screening;
the wastewater undergoes treatment in primary stage. In primary stage, the physical treatment
processes are used to remove the easily settleable solids usually known as grit. The units which
provide primary treatment are listed in the slide above. In secondary stage, biological treatment
processes remove the BOD and COD using the digestion process carried out by anaerobic and
aerobic microorganisms. The units which provide secondary treatment are of two types i.e.,
mechanized treatment units and non-mechanized treatment units. In the tertiary stage, chemical
or photolytic treatment process is used to disinfect the wastewater. It includes the chlorination,
ozonation and ultraviolet based disinfection systems.

Biological Treatment Processes

Biological treatment processes
¥ - Anoxic _
Lagoon process Aerobic process Anaerobic process Combined process
process

| | Aerobic | | Suspended Suspended Suspended Suspended
lagoons growth growth growth growth
| | Maturation | | Attached | | Attached Attached Hybrid
lagoons growth growth growth 4
Facultative : Sludge
lagoons ] Hybrid blanket
Anaerobic .
lagoons T Hybrid

Part A: Presentation Slides




Benefits of Biological Treatment Processes:

= Most of the aerobic processes provide carbonaceous BOD removal and nitrification.

= All anoxic processes provide denitrification.

= Most of the anaerobic processes provide carbonaceous BOD removal and stabilization.

= Combined processes provide carbonaceous BOD removal, nitrification, denitrification &
phosphorus removal.

8.2 Wastewater Treatment Technologies

Waste Stabilization Pond (Non Mechanised System)

* Lagoon biological process

* Anaerobic, Facultative and Aerobic
Maturation e

| 1 anaerobic outlet

* High pathogen reduction and ﬁ : }
relatively high removal NH, and P /

* HRT: 20 to 60 days

, 2 facultative outlet

ﬁ

Performance ¥

) BOD & TSS removal goc/o g inlet o, o, o, o, 3 aerobic maturation outlet

* NH,: 70-90% and P: 30-45% I e e ===
* Coliform reduction: up to 6 log units Saurcs: TILLEY etal. (2014)

Waste Stabilization Ponds (WSPs) are large, manmade water bodies. The ponds can be used
individually, or linked in a series for improved treatment. There are three types of ponds: (1)
anaerobic, (2) facultative and (3) aerobic (maturation), each with different treatment and design
characteristics.

In a series of WSPs, the effluent from the anaerobic pond is transferred to the facultative
pond, where further BOD is removed. The top layer of the pond receives oxygen from natural
diffusion, wind mixing and algae-driven photosynthesis. The lower layer is deprived of
oxygen and becomes anoxic or anaerobic. Settleable solids accumulate and are digested on
the bottom of the pond. The aerobic and anaerobic organisms work together to achieve BOD
reductions of up to 75%. Anaerobic and facultative ponds are designed for BOD removal,
while aerobic ponds are designed for pathogen removal. For the most effective treatment,
WSPs should be linked in a series of three or more with effluent flowing from the anaerobic
pond to the facultative pond and, finally, to the aerobic pond. The anaerobic pond is the
primary treatment stage and reduces the organic load in the wastewater. The entire depth
of this fairly deep pond is anaerobic. Solids and BOD removal occurs by sedimentation and
through subsequent anaerobic digestion inside the sludge. Anaerobic bacteria convert organic
carbon into methane and, through this process, remove up to 60% of the BOD.

118 Integrated Wastewater and Septage Management — Design Module



Waste Stabilization Pond (Non Mechanised System)

Benefits and Applicability
* Resistant to organic and hydraulic shock
loads

* Low operating costs Lgnd Energy
Requirement Requirement

* No electrical energy is required 0.80 to 2.3 10 KWh/ML
s Suitable in warm Indian climatic conditions hectares/MLD Treated
Challenges

* Requires a large land area

* Requires expert design and construction

* Sludge requires proper removal and

Souree: Advisory on On-site and Offsite Sewerage Managsment, CPHEEO and MoHUA

treatment INR 1.1 Cr/ Rs 2.5 Lakhs/
MLD for lined Annum /MLD s
ponds 8

0 ) @ T il 1

Grease Trap Settler Biogas Digester Anaerobic Baffled Reactor (ABR)  Anaerobic Filter Planted Gravel Filter
Stage Primary Treatment Secondary Treatment Tertiary Treatment ‘.-.;
Efficiency 40 - 50% 75 - 90% 95 - 97% g
1 -
Maintenance Monthly Inspection Monthly Inspection M""d‘“'r‘:' 33“’;”. ‘“!"f“,’lrt“"g sg
Desludging every 2-5yrs Desludging every 2-5yrs sl e el " 3
« Anaerobic Treatment System followed by « Design Flow: 1 —1000 KLD

Fhylond SystemorCenstieiod Wotlands « Reliability, longevity and tolerance towards

+ Anaerobic System + Aerobic System inflow fluctuation

« Suspended and Attached growth processes « Periodic desludging of sludge required in the
anaerobic tanks

DEWATS is a technical approach to decentralized wastewater treatment in developing communities.
The design uses physical and biological treatment mechanisms such as sedimentation, floatation,
aerobic and anaerobic treatment to treat both domestic and industrial wastewater sources.
Aim of DEWATS is to make wastewater treatment affordable at the decentralized scale. Hence,
at different stages, different components are used. All the components mentioned on the slide
have one thing in common, the O&M cost if low and it can be performed by non-skilled person
after basic training. DEWATS is designed to be low maintenance, use local materials, and meet
environmental laws and regulations. DEWATS has application in small and medium-sized
enterprises including communities, schools, municipalities, agro-industry, emergency settlements,
hospitals, hotels, and prisons.

Part A: Presentation Slides 119



DEWATS / Phytorid / Constructed Wetland (non Mechanised system)

Benefits and Applicability

» Simple to construct

* Low Operation and maintenance cost
Requirement Requirement

0.16 10 0.18 Negligible
hectares/MLD

« Self-sufficiency, ecological balance,
and economic viability is greater

- Suitable for domestic, commercial
wastewater or industrial effluent

Challenges

» Area requirement for Phytorid system

» Not feasible for larger capacities INR 3 Cr/ Rs 3 Lakhs/
MLD Annum /MLD

Source: Advisory on On-site and Offsite Sewerage Management, CPHEEQ and MoHUA

(2020)

» Aerobic suspended growth biological
process

+ Continuous and well-timed supply of
oxygen is required

* P accumulated in biomass and
removed via sludge

» High N removal (anoxic reactor)

recirculation 1 | | extracted sludge
!

Low pathogen removal

SRT: 3-5 days (BOD Removal) and 3-
18 days (Nitrification) Performance

BOD and TSS removal: 85 to 95%

Source: TILLEY stal. (2014)

An activated sludge process refers to a multi-chamber reactor unit that makes use of highly
concentrated microorganisms to degrade organics and remove nutrients from wastewater to
produce a high-quality effluent. To maintain aerobic conditions and to keep the activated sludge
suspended, a continuous and well-timed supply of oxygen is required.

Different configurations of the activated sludge process can be employed to ensure
that the wastewater is mixed and aerated in an aeration tank. Aeration and mixing
can be provided by pumping air or oxygen into the tank or by using surface aerators. The
microorganisms oxidize the organic carbon in the wastewater to produce new cells, carbon
dioxide and water. Although aerobic bacteria are the most common organisms, facultative
bacteria along with higher organisms can be present. The exact composition depends on the

120 Integrated Wastewater and Septage Management — Design Module



reactor design, environment, and wastewater characteristics. The flocs (agglomerations of sludge
particles), which form in the aerated tank, can be removed in the secondary clarifier by gravity
settling. Some of this sludge is recycled from the clarifier back to the reactor. The effluent can be
discharged or treated in a tertiary treatment facility if necessary for further use.

Activated Sludge Process (ASP) (Mechanised System)

Benefits and Applicability
* Tried and tested

» Resistant to organic and hydraulic

Land Energy
shock loads

+ Can be modified to meet specific 0.151t0 0.25 180 — 225 KWh/
discharge limits hectares/MLD ML Treated
Challenges

* High energy consumption
+ High Capex and Opex
* O&M by skilled personnel

Source: Advisory on On-site and Offsite Sewerage Managsment, CPHEEO and MoHUA

INR2.1 Cr/ Rs 12.5
MLD for lined Lakhs/ 5
ponds Annum / MLD g

Treatment efficiency can be severely compromised if the plant is under- or over-dimensioned.
Depending on the temperature, the solids retention time (SRT) in the reactor ranges from 3 to 5
days for BOD removal, to 3 to 18 days for nitrification. The excess sludge requires treatment to
reduce its water and organic content and to obtain a stabilized product suitable for end-use or
final disposal. It is important to consider this step in the planning phase of the treatment plant.

+ Anaerobic suspended growth
biological Process

+ Recovery of biogas.

+ Needs continuous and stable water
flow and energy. Subbles

« Low pathogen reduction and
minimal removal of nutrient

@ L

oo o O 4
(LI (Ll (L]

+ Upflow velocity of 0.7 to 1 m/h for et ———— L

sludge blanket in suspension Sourca: TILLEY of al
(2014)
« HRT: Min 2 hrs., 4 - 20 hrs.

Part A: Presentation Slides 121



Upflow anaerobic sludge blanket (UASB) reactor is a methane-producing digester, which uses an
anaerobic process and forming a blanket of granular sludge and is processed by the anaerobic
microorganisms. UASB reactor is based on the so-called three-phase separator, which enables the
reactor to separate gas, water, and sludge mixtures under high-turbulence conditions. Wastewater
flows upwards through the blanket and is processed (degraded) by the anaerobic microorganisms.
The upward flow combined with the settling action of gravity suspends the blanket with the aid
of flocculants.

Performance

- BOD & COD: 80 to 90%
- TSS: 70 to 85%
Benefits

« Can with stand high organic and
hydraulic loading rates

 Low sludge production

» Biogas can be used for energy

Source: UASB Gemini, Aquanos

UASB Reactor works very well for high strength wastewater having high TVSS to COD ratio. The
volatile solids upon digestion generate methane gas. The process is aided with mechanical agitator
and the internal flow of sludge. The technology has very high efficiency to remove BOD, COD and
TSS. However, its biggest limitation is that the treated water still needs aerobic treatment further
to achieve the discharge standards.

UpﬂOW Anaerobic Sludge Blanket (UASB) (Mechanised System)

Applicability
+ higher strength wastewaters:

domestic, commercial and industrial Energy
Requirement Requirement

Challenges 0.2100.3 10-15 KWh/ML

. . . hectares/MLD treated
+ Unstable with variable hydraulic

and organic loads

« O&M by skilled personnel

+ Long Start-up
INR 1.8 Cr/ Rs 3.6 Lakhs/

MLD Annum / MLD

Source: Advisory on On-site and Offsite Sewsrage Management, CPHEEQ and MoHUA

(2020)

122 Integrated Wastewater and Septage Management — Design Module



MOVing Bed Bio Reactor (MBBR) (Mechanised System)

« Aerobic attached growth

Sewage inlet

biological process -
* Floating media and aeration u"

EQUALIZATION 1
TANK SETTLING TANK

+ Specific surface area of media ® .. | ‘ “ =
BLOWER !“ lm y X r g -
varies from 300 to 4000 m%/m?3 & i @ ,

SECONDARY  PRE-FILTRATION PSF  ACF FINAL
TAS

x PUMP SLUDGE LIQuUID TO
wi COLECTION  py re press | EQUALIZATION TANK

PSF - PRESSURE SAND FILTER

* Low pathogen removal ACF - ACTIVATED CARBON FILTER

SOLID TO
COMPOST /DISPOSE

Pel‘fOI’manCG‘ Source: www.ecomena.org/

« BOD and TSS removal: 80 to
90%

The MBBR is a complete mix, continuous flow through process which is based on the biofilms
principle that combines the benefits of both the activated sludge process and conventional fixed
film systems without their disadvantages.

MBBR is a highly effective biological treatment process based on a combination of conventional
activated sludge process and biofilm media. The MBBR process utilizes floating media within the
aeration and anoxic tanks. The microorganisms consume organic material. The media provides
increased surface area for the biological microorganisms to attach and grow. The increased
surface area reduces the footprint of the tanks required to treat the wastewater. The treatment
process can be aerobic and/or anaerobic and operates at high volume loads. Moving Bed Bio
Reactor (MBBR) processes improve reliability, simplify operation, and require less space than
conventional wastewater treatment systems (ASP).

The MBBR process utilizes floating plastic carriers (media) within the aeration tank to increase
the number of microorganisms available to treat the wastewater. The microorganisms consume
organic material. The media provides increased surface area for the biological microorganisms
to attach to and grow in the aeration tanks. The increased surface area reduces the footprint of
the tanks required to treat the wastewater. The media is continuously agitated by bubbles from
the aeration system that adds oxygen at the bottom of the first compartment of the aeration
tank. The microorganisms consume organic material. When compared to conventional secondary
treatment it provides superior efficiency and value.

Part A: Presentation Slides 123



Moving Bed Bio Reactor (MBBR) (Mechanised System)

Benefits and Applicability
» Compact design and requires less %

space

« High response to shock loads Reguirement Requirement
0.05 282 KWh/ML

» Suitable in small and medium sized hectares/MLD treated
towns and decentralized approach

Challenges
+ High O&M cost

» Skilled operators required INR2.3Cr/ Rs 9.6 Lakhs/
MLD Annum /MLD

Source: Advisory on On-site and Offsite Sewerage Management, CPHEEO and MoHUA i

(2020)

8.3 Selection of Treatment Technology

Checklist for Technology Selection

v Influent characteristics v Environmental constraints
v Climatic constraints v Chemical requirements
v Finance v Energy requirements
v Performance v Resource requirements
o v Land ilabilit

v Reliability A0S Bty

. v Treatment residual and its disposal
v Complexity

o v Inhibiting and unaffected constituents
v Compatibility

124 Integrated Wastewater and Septage Management — Design Module



Performance Based Technology Comparison

Ease of
Process _ Operation  Energy

. . i o
Technologie Quality Removal /Phosphorus Reliabilit — \c o on fOCOVET demand Cost

Nitrification
Effluent Coliform  Denitrification

Electrical Capital

Maintenanc
Removal y

Waste Stabilisati
aste otapilisation M A A A A
Ponds
DEWATS / DTS+CW A A A A A
Activated Sludge
G G A G
Process (ASP)
UASB Reactor M M A G
Moving Bed Biological
oving be I0logica A A G
Reactor (VBBR)
Very Good (VG) - Source: Advisory on On-site and Offsite Sewerage Management, CPHEEQ and MoHUA (2020)
Good (G)
Moderate (M)

Average (A)

In this slide, the performance-based aspects are listed which have to be considered for the
selection of appropriate wastewater treatment technology.

Technology Comparison

Lgnd Energy
Technology ?:gg;;?gm_t Requirement CAPEX
D) (KWh/ML)
DEWATS / DTS+CW 0.16-0.18 Negligible High Low
Waste Stabilisation Ponds 0.8-2.3 10 Moderate Low
UASB Reactor 0.2-0.3 10- 15 Moderate Moderate
Activated Sludge Process (ASP) 0.15-0.25 180 - 225 Moderate High
?:ﬂoggg)Bed Biological Reactor 0.05 282 Midsrats High

Source: Advisory on On-site and Offsite Sewerage Management, CPHEEO and MoHUA (2020)

This slide includes the comparison of wastewater treatment technologies considering the land